Coaxial Cable Data Sheet
RG-178

SPECIFICATION FOR APPROVAL

DOCUMENT: A30178B001

200°C 30V
STYLE - RG-178B/U
SIZE: 7/0.102 SCCS

RECOGNIZED:

WONDERFUL HI-TECH CO.,.LTD

OFFICE @ 72WLU KONG 6TH ROAD, FACTORY : 17 PEI YUAN ROAD,
WU KU IND. DISTRICT CHUMNG-LI IND. PARK
TAIPEI HSIEN, TATWAN TAITWAN, R.O.C.
TEL : (02)22088033 TEL * (03)4527777
FAX : (02)22988031-2 FAX - (03)4517214
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WONDERFUL HI-TECH CO., LTD

SPECIFICATION
2000C 30V DOCUMENT NO :
s COAXIAL A30178B00O1
ESTABLISHED DATE:
SIZE RG-178B/U 2003/02/13
STANDARD : MIL-C-17
Size AWG 30
¢ Silver-Coated Copper
Conduceay: el o Clad Steel
Conductors No. —mn= 7
Conductors Size mm 0.102
0.D. mim (.30
Average Thickness 1mim 0.28
Insulation |[Dameter 1mim 0856
Matenal S FEP
Color — Clear
Braid Material ---- | Silver-Coated Copper
Construction mim 16/3/0.10
Coverage Yo 05
Average Thickness mim 0.25
Jacket |Diameter mim 1.80 +0.05
Material —-- FEP
Color cris Brown
Marking
Drawing
AKMOL210X297/1.0 PAGE : |
EDRITION ; 1,1 REVISED DATE :

MAKER : C.Y.CHEN

CONFIEM : S.N.WONG APPROVAL : WIWANG




WONDERFUL HI-TECH CO., LTD

SPECIFICATION
Electrical & Physical Properties
Item RG-178B/U
Rating Temp Voltage 200°C 30V
Conductor Resistance 838 OHM/KM/200C MAX.
Insulation Resistance 3000 MEGA OHM/KM MIN.
Dielectric Strength AC 1.0 KV/Minute
Spark Test 20KV
Tensile Strength [2500 PSI MIN.( 1.76 Kg/ m1mn)
Unaged - .

Insulation Elongation 200% MIN.

Aved Tensile Strength [UNAGED MIN 75%(168HRS=2327C)

&
. Elongation UNAGED MIN 75%(168HRS=232°C)
Tensile Strength 2500 PSTI MIN.( 1.76 Kg/ mm)
Unaged -

Jacket Elongation 200% MIN,

Ao Tensile Strength [UNAGED MIN.75%(168HRS=2327C)

=
& E]nng&ti{m UNAGED MIN.75%(168HRS=232C)

Nom. Impedance

50 Ohms

Nom. Capacitance 05.8 pF/m

Nom. Vel. of Prop. 169.5%

VSWR (0 -6 GHZ) UNDER 1.3

Attenuation | |00MHz| 1GHz | 1.8GHz | 2.4GHz | 5.2GHz | 6GHz
(dB/100m) | 44 155 295 340 505 550
AKO01/210X297/1.0 PAGE : 2

EDITION @ 1.1

MAKER : C.Y.CHEN

CONFIRM : SN.WONG
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Test Report

WONDERFUL HI-TECH CO., LTD. Report No. : CE/2004/C1640
NO. 17, PEI-YUAN ROAD., CHUNG-LI IND, PARK, Date 1 2004/12/16
TAOYUAN TAIWAN, R 0. C. Page :1of3

The following merchandise was (were) submitted and identified by the client as :

Type of Product i RG-178 B/U SERIES

Sampla Recetved P 2004/12/08

Testing Date 1 2004/12/08 TO 2004/12/16
Test Result : - Please see the next page -

A i
for and o behal of
03 TAIWAN LYD.

Tha corlent of this PDF file i3 In accordance with (he ariging (ssued 1ROt Tor referanca only. Trs Test Report cannot ba reprodused, @xoept In full,
wilhaLt prier writlen pemmigelon of the Compary

NGO, 136-1, Wu Kling Rogd, WUKL Industriel Zone, Taipai eounty, Tawan,
{A86-2) 22041530 {2962 2060 32T www. o comiw




Test Report

WONDERFUL HI-TECH GO, LTD. Report Ne. : CE/2004/,C1640
NO. 17, PELI-YUAN ROAD., CHUMC LI IND, PARE, Drate D2004/12416
TAOYUAN TAIWAN, K. O, C, Tage S
Tizsl. | It
PART MNAKE NG| * TRANZFARENT FEP JACKET(PLEASE REFFR T THE PHOTO
ATTACHED)
Result

Test Item (o) Lot Method (TR No.1
PORsPolybraminated % [Aith relerance to 0000k | N.D.
biphenylg {CAS USEPAIS40 or USEPAZESO,
MOeQo9536 63-1) Aralysis was performed by

TPLC/ DAL, LO/MS or
L MG, [problilited by

2002/95/FC (RoHY),

B3/ 264/EEC, and

76/ 759/ FEC)
PRBE&BLOES Fulvbromil|%  |With reference o 00095 | M
nated bipheny! athora) USEPAZSA0 ar USERAZANO.

Analysls was performed by
HPLO/ DAD, LC/MS ar
COAMS. {prokibited by
2002/85/EC (ReHS),

53/ 264/EEC, and

76/ TGO/EEC)
Result
Test Item () UnfL Method MTIL Nl
Chromlum VT [Cr-8) prin|As por US EFA 71964 and |2 M.
LS EPA ADG0A4,
Caderiiam {Cd) pem|ICP AES aftar as per FN 2 WN.C,

1122, thethod T2:2001 ar
aLher acld dlﬂ_astlnn_

Mercury (g EpM|TCP-AES afler ps par LIS 2 NI,
EPA 2052 ar other acid
digestion,

Lead P Ppm [ICP-AES after g per US 2 N.[x
EPA 3050B or ether acld
digestian.

NOTE= #{1) N.D. = Net detected (=MDL)
{2} ppm = mg/kg
i3} MDL = Mealhod Detectlon Limit

IFa corlern of <HE FOF Nl - aco0danoa i L erglngl Taues refalz for naferanca T TR TOm Racal sennes b repadliasd, ax0eps nial
wllfiad aner il permsaar 7 e CenRany

K2 TE-" il e g B, olin irdas gl Jors T am FELI Titwar.
EL R 2 2RI MAAE 0 R 32T v 5zl




Test Report

WONDERFUL HI-TECH CO., LTD. Report No. : CE/2004/C1640
NO. 17, PEI-YUAN ROAD,, CHUNG-LLIND, PARK,  Date . 2004/12/18
TACYUAN TAIWAN, R. O. C. Page -3 0f 3

Thie coTanl of Ihia FDF fia s in accordance wih ibe odgna sswed repers for refsranes only. TN% 1951 REQW canNnol be repradued, sgeep 1o 1,
witthout pior ariden permizsion of the Comzany

A ‘M:I L A, W I ra | 2w, Tﬂ:lal ey, Tasun,
Imnes:@_m 45 NG ) TR S0 200 L
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SMA Series

ELECTRICAL
Impedance 50 ohm
Frequency 0-12.4 GHz on Flexible cable.
; 0-18 GH: on Semi-ngid cable
*  Working Voltage RG-178:170 VRMS max. a1 see level

RG316, 0085 ; 250 VREMS max. at see level

RG-142,0.141""; 335 VRMS max._ at see level
*  Dielectric Withstanding Vohage RG-178: 500 VRMS min. at sec level

RG316, 1085 : 750 VRMS min. at see level

RG-142,0.141""; 1000 VRMS min_ at see level

= VYSWR Straight: [.3 max.
Right Angle: 1.5 max.
* Contact resistance Center Contact: 6 Milliochms Max.
Quter Coatact: 2 Millichms Max.
* Insulator Resistance 5000 megohms min.
MATERIAL
Parts Mame Material Finish
* Body, metal parts Brass per QQ-B-626 or Non- Nickel or BCr. per requirement
magnetic stainless steel per
QQ-S—?E# # 303 :
*  Center Contacts Male: Brass per QQ-B-626 Gold plated
- Female: Phosphor Bronze Bars = Gold plated
QO-C-530 '
*  Insulators FTFE None
*  Gasket Silicone Rubber None
* Crimp Ferrules Annealed copper Nickel or per requirement

Note: Other Material / Finish is Available on Request

MECHANICAL
* Engagement Force 2 in- Tbs. Max.
* Disengagement Force 2 in- Ibs. Max
* Coupling Nut Retention 60 Tbs. Min
* Coupling Proof Torque 15 in-lbs. Min.
* Contact Retention - 6 lbs. Min
*  Durability (Mating) 500 cycles min.

14



SMA COAXIAL CONNECTOR

INTERFACE MATING DIMENSIONS

7~ 1/4-36LINS-2A
— W —t
71
i
E—=1 1 Py
I |
T — A
- | 1
i 1 | e, W
T_}_;} m = < @M k- =
o : i
L] LLLASSSS
A o

_ note1 | T P
D — = — — G
F — — - F —=
|
REFEREMLCE PLAME —— E = e D AEFEREMCE PLAME
PLUG JACK
Latic mMilimetars o . balillirmaters
Minimm Maximum Minamum Mlacimum
A 6.35 6.73 A 5.28 5.49
B 4.53 4 .59 B 4 60 i &7
= 2 .54 =43 C 1.88 1.98
O 0 .00 0.25 D 0.00 0.25
E 1.91 & .54 E 0.38 1.14
F 0 .00 025 F 282 s
(] a.80 =" G 0 00 0.25
H 0.00 .38 H I X
J 1.24 1.30 J 124 1.30
K 5.54 )

ROTE 1. LD. TO MEET VEWR AND CONTACT RESISTANCE
WHEN MATED WiTH 9/ 04MM DIA. PN
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|Customer

Material Free cuning- brass _
Stability-class: JIS H3250 C3604 BD
CI:IE]'V[ICAL CQL{PDEITIDH %5
Taster A-RAY ANMNALYSIS
Measurement | VACUUM X RAY SPECTROGRAFPH
ELEMENT STANDARD VALUE ACTUAL VALUE REMAREK
Cu 57.0-61.0 % 5843 %
Pb 1837 % 3.36 %
" Fe <05 % ==
Sn+Fe <12 % 0.71 %
Zn EEMAINDER REMAINDEER
Other

MECHANICAL & PHYSICAL PROPERTIES

Tensile strength : 360 N/mm’

IHeated/material Hardness or stability, HB or HV :(90)

IREMARK:

' ASTM Standard: CA 360 Free cutting brass.

16




|Customer
Material Phosphor Bronze Bars
Stability-class: JIS H 3270 C 5441
; CHEMICAL COMPOSITION %
Taster X-RAY ANALYSIS
Measurement | VACUUM X RAY SPECTROGRAPH
ELEMENT STANDAERED VALUE ACTUAL VALUE FEMARK
Cu Bal- Bal-
Sn 3.0-45% 4.06 %o
P 001 -0.05 % 0.19 %
Zn 1.5-45% 431 %
Pb 35-45 % .01 %
Cu+Sn+P+Zn
- 99.5 Min. 99.9% %

MECHANICAL & PHYSICAL PROPERTIES

Tensile strength : 570 min. N/mm’

Heated/material Hardness or stability, HB or HV :

REMARK:
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THE MATERIAL CERTS OF TEFLON

Customer
Material TEFLON
Physical Properties %o
Physical |Density g'em’ 2.14-22
Properties  |Water absorption % ={.01
Tensile strength kgem” 140-350
Flexural strength kg/cm® 16.4
Mechanical |Reockwell hardness D55
Properties  |170d impact strength kg crm/cm with notch 2.5-2.7
Taper wears mg'1 000 Times
Friction coefficients 0.1-0.04
Coefficient of linear thermal expansion x 10/C 7.0-10.0
Tehermal conducrivity keal'm. Hr. °C 6.0
Heat Propertiesy
Heal distortion temperatures C
Heat resistance 260-278
Electrical |Dielectric breakdown strengths KV/mm 2350
Properiies | Coefficient of volume resistance [}-cm 10-7
REMARK:

18




My ERBFEDNRSN 6067 6166 8
ﬁsﬁr‘f F ® 'ﬁ:ﬂﬁ B B e AR o WP IR
NN BT TRAL . g UL CITY, TAIPED HSIES, TATWAS K O C

TEL: (02 20024567, 20033767, 20877355
FAX: (02) 295947004

e

EEEFEHEY, R

FISCHERSCOPE o - RA Y TEST RECORD
& B il (SPECIFICATION): Au U*SAMPLE 5 PCS
B & (REMARK):

H o= i | THICKMESS= .82 - 130.3

N Z THICKNESS= 3.93 = 1371

Mo 3 THICKMNESS= 4.23 = 106.2

N o= 4 THICKNESS= .02 = 113.%

M = o THICKMNESS= e . - 128 _0O

@MY RESULT)
F IwnwmaL RESULT

DOUBLE COATING HMEASUREMEMNT

APPLICATION Ho . - 5

Au 7 MNi s Cu {u®) Coll.2
TOP CDAT . INT.COAT .

A E A M YaLUE = a2.902 = 121 _E2

2TD . DEVIATION - a.2713 = 12 .389

Vv meas. { = ) = &.952 = 10,195

LOWEST READIMNG = 2.500 - 106 23

HIGHEST READIMNG - i ZR4 = 137 .10

Ho. OF HEAS. = L = L

HEASURING TIRE ( = ) = 30

M E A N THICKHESS

APPLICATION Mo . = i |

Al #F MW {u") sTD. Call.2

M E AN THICKMESS = 1 .735

2TD. DEVIATION = 0. .06F5

LOKMEST READIMG - 1 _&BE

HIGHEST REaADING = 11 .784

Mo . OF MEAS . = =

HMEASURIMG TIHE ( = ) = 18

* %

L g ¥

19
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Test Report

FERBEFHMLE | MR . CE/2004/30053

W AL MR A — 24 B a 3 . 2004/03/08
K 4 1 1 aof 3

AT AR 7500 A
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E
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Test Report

3 508k

FEHREETERRE HEWB/ . CE/2004/30053
B0 B M BT A - 243 £ : 2004/03/08
¥ : 2 of 3
.k 4% 3
MR dRE NO.1 t mEER
ik
2 & §. B L 23 Ak KW NE xR
R na L T
Mkt St L AR EEN 71 PART RN A EEN 7]
3:1994(A1:2000) W & B PART 3:1994(A1:2000)
B4 e (AERKEERETHHEE S 36.0 90
W% (ICP-ABS )M 4%
p & ppr (MERKETERTRAML S < 5.0 60
3k (1CP-ABS) #4247
Bk e ppm IR ARSEERTFESA 2.5 % 2.5 25
#48,(1CP- AES) i 30 T
B ppn [AAEMBSENRRT 4K 110 £ 10.0 1000
3§ 1, (JCP-AES) # 9%
E rem (RERKSCEREFRHL S £ 5.0 76
: #k ([CP-AES) 9 #F
p 4 ppn |AABESEERETREE |5 2 5.0 50
H4k ICP- ABS) M2+ #E _
Bk ppm (M EBKESERE-TRNEL S < 5.0 60
R (1CP-ARS ) K 9 #
kW ppm | MREEERTHME |5 < 5.0 500
R (ICP-AES ) S 4 -
A T e e T b B e O T s ops Sl ubilly. indernoificglon. ey ==
R et e BRI, W et Tas

565 Taiwer L4,
& T8 MR 4 g4 RLa 8] | tIBBB-R| 2299-3939
|

No. 135-1 W Kunyg Boad. Wuk ‘noyatrial Zone. Taipel County, Taiwan. /& LS A M LT ¥ B & LR 1536-148
] _ WWWS03.C0M, TW

1HBE-2} 22883337
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Test Report

FERNETETAIRLS HEBRE . CE/2004/30053
At Y F Ly SR TR — T 24 38 B & : 2004/03/08
L& . 3 of 3

A

ETELE L 2 XY T NE M,
B w01 "
45 ppm  [#RAR EN1122 FEB:20014 2 25.9 -
Ryt BEANY :
EEERT B AL
{ICP-AES) fk 53¢
& ppn  |# 8 US EPA 30508 ¥k & |2 25106.0 -
Rkl Kk A G AE
SERETRMEME
(ICP-AES) 4k 2-#7
%32 1 (1) N.D. = Not detected.(<MDL) / Rt (16305 MAE)
(2) ppm = me/kg / BEFEZ—
(3) MDL= Method Detection Linit{{RM & FR{)
{4) " ---" = Not Applicable / AWM 8@
{6) " -" = Not Regulation / JMIE&H
(6) A (REMR)

(7)
{8)

“nig Tag; Raport is insues b
and JuAsdichonat sk
b e SR gl R N O BB I RIS T R
P e el by ewih it c I oo b TR TR st e U Y

Negative / POMCKIRME]), Positive / M4E( T3]
‘o FFREREARE R B

- END -~
tha Carnsan 2c1 10 1te 3anarel Conedions of Sarvicd prireed overear, Aflention i drewn tt the Kmitahons of fabslity, ingkrafigaion, .
inad rrereﬁ-a jf‘ruu?é-aalts show 1in fhig tist wepart refar anJ %tﬁesampde ] msu unleca otfiarwias siaied. This Tast HUpor Canngt ba PW o e
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Test Report

#@‘ﬁﬁt%’-ﬁl’&&:ﬂ R EHE . CE/2004/30054

Ao I B A L TR — 24 8E 8 3 . 2004/03/08
HE : 1 of 3

RFMRMESRERA AR ‘?%%LM/

(1%

BB LA BNCHA (& 6,38
wegk : 2004/03/01.

bl 2004/03/01 TO 2004/03/08

3

- HAF-R -

E

-~
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$G8 TAWANLTD. |
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Test Report
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FERECTHARR S & P : CE/2004/30054
SR L TR 2% £ : 2004/03/08
B ; 2 of 3
k¥ F 3
MBI NO.Y AN R 3
K-y
A - L ¥ 9B e i $E NE M
R | wNo.1 [ T-
B % AR EEN 71 PART S REN A RREN 71
3:1994(A1: 8000 F £ B PART 3:1994({A1:2000)
B prm [RERREEREFRME |5 < 5.0 B4
# (ICP-AES) 84 ¥ _
B pen (RARESERETRME S < E.D 60
Bk (1CP-AES) ## 5 4%
4 rrm (AEMBSEERTFREL 2.5 < 2.5 25
4% (ICP-AES ) 4k S 7
&k 4 ppn (R ARHSERETFREE |0 < 10,0 1600
. W (ICP-ARS) & 93¢
ik prr |AARERESTCEEFHEMEL (S < 5.0 s
Sk (1CP-AES ) ik 4 #F
Bk : pom (AARKEERETRMA 5 < 5.0 &0
WA (1CP-ABS) & & ¥
bR ppo (M RREERETRME (5 < 5,9 60
U0k (ICP-AES) 8 497
B pem |MERKGERRTRIEL (6 < 5.9 500
& (ICP-AES) 8 4 #%
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Test Report

FERETTFHREA AW . CR/2004/30054

B4 A i L BT - ST 24 g #3 . 2004/03/08
I .4 : 3 a0f 3

"'(' é,? {,o}./ |

K L X W 1 o % E T3 &M
i | w.1 [, 24

4 spm MEM BN1122 FiEB: 20014 |2 N.D. -
gy E B EAR
SRERTRELIRR

( ICP-AES) #k 47

¥ ppy  |[RE US EPA 30508 T & |2 N.D. R
X ELFE NERK
AERRTEMAERDE
{ICP-ARS) 8 47

#42 ¢ (1) N.D. = Not detected.(QDL) / F B (HkME N M)
(2) ppo = mg/kg / B Z—
{3) MDL= Method Detection Limit{{RMARFRAE)
(4) " ---" = Not Applicable / £H*A B
(8) " -" = Not Regulation / MNAE
(6) **Zitair(mER1Z)
(7) Negative / M (FKMMNE]), Positive / FHIE(TIMNE)
(8) * = AFGEAMRIWEL K
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Test Report
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Aemki e AERK
LEEATRMAIE
{ICP-AES) #  #F _ _
& ppm [ US EPA 30508 ¥ k& {2 28465.,0 -
AR ek, A AR
SE LR RA AR,
(ICP-AES ) #& #-#F
M3z 0 (1) N.D. = Not detected. {<NDL) / At (B30 AMETAMR)
(2) ppm = mg/kg / B RE— ,
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d. .. The Power of Mdhesive Informatfion

APOLLO 5008
Cyanoacrylate Adhesive

Cyberbond APOLLO 5008 is a fast setling, medium viscosity general purpose adhesive.
APOLLO 5008 is a user friendly, cosmetically plessing formulation that incorporates no-
odor, non-blooming charactenstics while maintaining excellent bond strengths. APOLLO
5008 may eliminate the need for special ventilation.

PHYSICAL PROPERTIES

MONOMER (Liguid)

Ease {:um,pm.l Elthoxyetiyg
Coloress Liguad
"ﬂswm* (cps @ B8F) BO ePs
Specific Gnn-rE é BC) 1.06
Flash Poimt [T 1TGF
Shel! Life §@ 40F One year in unopened
oontainers
Sefiing Time:(B8F, B5%R.H.)
Melal Metal 40 Seconds
Plastic/Plastic 16 Seconds
RubbarRubber 10 Seconds
POLYMER (Cured)
Appaarancs Color .
Service Temperature Range B5F ;‘ﬁﬁ"‘
Softening Posnt saaF
Refractive index (WD 20} 1.45
Full Cure Time 24 Hours
Duelectric Strangth K mm 126
Demlaciric Constant @ 1K 5.4
C-oefficiant of Thesmal
Expansion (inAnfF) 000126
Tensile Sirength
Steel § Stesl 2600 psi
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A, NEW CYANOACRYLATE ADHESIVE APOLLO 5008

1. APOLLD 5008 is a NON - BLOOMING sod NO - ODOR cyanoacrylaie adbesive. The
whitening phenomenon of the bonding are is eliminated.

2. APGLLO 5008 can be used for bonding s variety of metals, plastics, rubber, cic.

(Setting Time and Streagth)
Subsirale Setiing time Tensile Shear Strength
s N
Sieel'Sieel 0 19.6
Aluminem Ahyminnm 'in 1.8
Stminless Sieel/Stainlesy Steel 20 19.6
Copper'Copper 20 11.8
ARSARS 30 __*5.9
Acrvlic/ Acrvlic 1K *349
Rigid FVC/Rigid PVC__ 40 29
Phenol Phemol 40 5.9
Polycarbonate Polvearbonste L] *B.B
CRCR E] .5
NBR/NER 5 05
| SteelRigid PVC 40 2.9
Steel' TR 10 1.5
* Substrate Failure

Test conditinms = 13'!'_". Hit L HH

Setting time, témsile shear strength apply corrapondingly
o JIS K 6861
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Test Report

o iR & CE/L003/B1V56
330: 9 M W oE i BARATRE L 240 gl 2003/12/02
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B {10P- ABS ) 241
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&% RET AL
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(2) ppm = mg/kg / HHEL—

{2) ¥DL= Method Deteation Limit (R4 )

(4) " --- " = Not Applicable / AMRE

(5) " -* = Net Regulation / AL

() *EEHI(HEE)

(7) Negative / B CAMME ), Positive / MR (L{Ama])
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Test Report

M B AR TR 8] I BEHE . CE/2005/86967A
34 B B AR T K AT56 5, g #7 : 2005/08/05
Eﬁ : 1 of 4

TR GO RRETRAERRER
b A :  POWER 2460

& oA 3 : BERE
A fk g iy : 2005/08/30.
g 2k : 2005/08/30 TO 2005/08/05

4 &m@w

igned for and on behalf of
SGS TAIWAN LTD.

The content of this FOF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior writen permission of the Company
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Test Report

8B A A A TR 3] SR 4-BE8E . CE/2005/86967A
2244 B B A5 T B AT56 5 2 3 : 2005/08/05
Eﬁ : 2 of 4
P
R NOLL : B RE(RSEHAER)
. B
MRHE: B4 mEFE 15 0] 4k FR4E —
—RE R % 4.0005 N.D
SRR % 4.0005 N.D
ZORE R % 4.0005 N.D
R R o A0 3 % A USEPASS40C £, 0.0005 N.D
ARBR %  |USEPA3SS0CTT A > SRR AT/ 0.0005 N.D
T - H R (CC/MS) X HAEARB AT R/
,w‘ilﬁ:ﬁ ;6 B A (B B 4.0005 N.D
LR R % |<uprLc/pansus) im 2 (%2 m |  0-0005 N.D
ST % |% 2002/95/EC (RoHS), 0.0005 N.D
S % 83/264/EEC, 76/769/EEC) 0.0005 N.D
TR R % 0.0005 N.D
mEABX % - N.D
{PBBs ) /A LA
— BT R % 4.0005 N.D
TR R % 4.0005 N.D
R R % 4.0005 N.D
v R R A % A% 3,4~ £ USEPA3540C £, 0.0005 N.D
BORM R EE %  |VSEPA3S50CT 3%k » XS4 B M/ 0.0005 N.D
T - H itk iB (GC/MS) R &3E 8B M/
,&l@%*ﬁﬁvﬁ ;6 B A (B B 0.0005 N.D
R R % (HPLC/DAD/MS ) #if] 2 ( % A g @4 [ 00005 N.D
OGRS % %, 2002/95/EC (RoHS), 0.0005 N.D
LRI B % 83/264/EEC, 76/769/EEC) 0.0005 N.D
TR R a6k % 0.0005 N.D
mIAMER % - N.D
(PBEEs /PBDEs ) /¥4t it fo
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8B A A A TR 3] SR 4-BE8E . CE/2005/86967A
2244 B B A5 T B AT56 5 2 3 : 2005/08/05
Eﬁ : 3 of 4
. EXR
MEHE: B4 Rk 15 ] 4k R4 0.1
{4 PP [ FEUS EPA 3060A% 3, Bl UV-VIS 2 N.D.
o H
48 ppn [MEE EN1122 ¥ 7B:2001 KA #hi 2 N.D.

HlexrE AEBECERRTE
5t % 5848 (ICP-AES) #1447
Fa PP [ B US EPA 3052 ¥R L ibEs 2 N.D.
HlexrE AEBECERRTE
St % 3848 (ICP-AES) #1447
45 ppn MEBE US EPA 3050B 7 A& K 4hag 2 N.D.
HlexrE AEBECERRTE
St % 3848 (ICP-AES) #1447

f43% ¢ (1) N.D. = Not detected.(<MDL) / ik h (I&3M2 0] 42 FRAE )
(2) ppn = mg/kg / B EHZ—
(3) MDL= Method Detection Limit ({835 FRAZE)
(4) " -" = Not Regulation / MIIEAE
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